



Product Service

CERTIFICATE

No. Z2 16 04 53696 01790

Holder of Certificate: KOMPAN A/SC.F. Tietgens Boulevard 32C
5220 Odense SØ
DENMARK**Production Facility(ies):**

63062

Certification Mark:**Product:**

Combination playing construction

Model(s):NAT401, NAT402, NAT403, NAT404, NAT819,
NAT1001, NAT1002, NAT1003, NAT1004, NAT1005,
NAT1006, NAT1007, NAT1008, NAT1009, NAT1010,
NAT1011, NAT2001, NAT2002, NAT2003, NAT2004,
NAT2005, NAT2006**Parameters:**Construction consists of:
95 x 95 mm hard wood posts with floor and roof
made of 19 x 120 mm wooden boards. Rails,
Overhead ladders and vertical bars for swings
made of hot dip galvanized steel tubes sized
Ø33,7 mm, Ø38 mm and Ø48,3 mm. Ropes are made
of PE with a reinforced core of steel.**Tested according to:** EN 1176-1:2008
EN 1176-2:2008
EN 1176-3:2008

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

Test report no.: 713077048-24**Valid until:** 2021-04-10**Date,** 2016-04-11
(Harald Bardowicks)

Page 1 of 1

